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SOP007:  Medication requiring additional monitoring 
	Purpose
	How to process a request for certain medications that require additional monitoring from the GP.

	Scope
	To be used when processing prescriptions to ensure that certain medications are highlighted to get the additional monitoring they require. 

	For the use of
	Insert your text here 



Some medications require extra attention and monitoring. See below list of these medications and the steps to take to action prescription requests for these medications.
<Please amend medication table as appropriate for your practice>
	Medication requiring additional monitoring

	Generic Name
	Brand Name

	Acenocoumarol
	Sinthrome

	Azathioprine
	Imuran, Azapress

	Ciclosporin
	Neoral, Capimune, Deximune, Sandimmun, Vanquoral

	Hydroxycarbamide
	Hydrea, Droxia, Siklos

	Lithium Carbonate
	Camcolit, Priadel, Liskonum

	Lithium Citrate
	Priadel, Li-Liquid 

	Leflunomide
	Arava

	Mercaptopurine
	Hanixol, Xaluprine

	Methotrexate 
	Maxtrex, Metoject, Metnofill, Nordimet, Zlatel, Jylamvo

	Tacrolimus
	Prograf, Adoport, Advagraf, Dailiport, Evarsus, Modigraf

	Warfarin
	

	Sodium Valproate
	Epilim Chrono, Epilim Chronosphere, Episenta, Epival

	Valproic Acid
	Belvo, Depakote, Dyzantil, Convulex, Syonell


This is not an exhaustive list.
Valproate:
Valproate (Sodium Valproate and Valproic Acid) require additional monitoring.
Extra care should be taken when prescribing especially to women of childbearing age. Prescribing must be within the terms of the PPP (Pregnancy Prevention Programme) and these medications must be prescribed in whole pack sizes. 
Patients being prescribed these medications must have an ARAF (Annual Risk Assessment Form) on record. 
Please refer to any other guidance that is published concerning valproate-containing medicines.
How to process requests for these medications: 
POD would usually highlight these medications to the surgery via a patient request. Extra attention needs to be paid to these medications to ensure the correct monitoring takes place. <Please amend as needed in line with your processes>
1. [image: ]Highlight the medication(s) that have a trigger point.

2. Click on the ‘Patient requested prescription’ (circled below).
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3. Select the patient’s usual GP/User group, type in the reason for requesting (Medication requiring additional monitoring – Please check bloods) and click ok. 
[image: ]





[image: Shape][image: ]Medication requiring additional monitoring – Please check bloods




4. [image: ][image: Shape]Patient record will show that a patient request has been made.










5. You can then request any other items the patient is requesting following SOP001 - Repeat Template. 
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6. Click save     before leaving the patient record. 
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f

6 tablet- 10mg (four tablets) to be taken weekly
ntimetaboltes require active monitoring between issues.
17 0ct2017 Azathioprine 10mg capsules
7 capsule - uss as directed
Antimetabolies require active monioring between issues.
12 Sep 2017 Zopiclone 7.5mg tablets
28 tablet- take one at night





image2.png
Repeat Templates (Current repeats)
¥eoomEeR SabdEC | BE| I bl





image3.png




image4.png
V" Choose Recipient or Patient Request

Staff User Group

Staff Member Role
OLIVER, Louiss (D) Clinical Pracitioner Acce.
PADOR, Maria Lourdss Healthcare Student Accss.
PARKER, Hollle (Healthcare Assistan)  Healthcare Student Acces.
PECK, Melanie (Mrs) Admin/Clinical Support Ac
PERRY, Jessica Admin/Clinical Support Ac
PERVEZ Mohammed Healihcare Student Accss.
RAMTOHUL, Ashita Leena (Miss) Healthcare Student Acces.
RAPHAEL, Julist Healthcare Student Accss.
RITCHIE, Thomas Healthcare Student Accss.
ROOME, Helen Healthcare Student Accss.
SELF, Ann (D1) Clinical Practitionsr Acce.
Reasan

High Risk Medication - Please check bloods.

O | cancel





image5.png
Repeat Templates
Dydbm@R (s> Be|BE|i |

Last medication review recorded on 18 Jul 2017 by Mrs Penni Youngs (Clerical Access Role) . Next dus

Authorised /| Drug
06 Feb 2018 Methotrexate 2.5mg tablets

16 tablet- 10mg (four tablets) to be taken weekly

Requested by patient 06 Feb 2018

Antimetabolies require active monioring between issues.
17 0ct2017 Azathioprine 10mg capsules

7 capsule - uss as directed

Antimetabolies require active monioring between issues.
12 Sep 2017 Zopiclone 7.5mg tablets
28 tablet- take one at night





image6.png
Save




